OHSK130-SBH-8220 Page 1 of 4
Engine Parts List #1

400w,

|17 |
EB’A[ a |I
I
|
|
!
1

lfaa \‘@
N
"ng c agia 181”7

B4
276 7
270}




OHSK130-SBH-8220
Engine Parts List #1

Page 2 of 4

Ref # Part Number

Description

1

2
14
15
17
20
30
31
35
37
38
40
40
40
41
41
41
42
42
42
43
45
47
48
50
51
69
70
71
72B
72
75
80
81
82
83
84
86
87
119
159
169
170
1711
172
173
174
184
224
370A

37083
27652
28277
35685
29916
35319
36706
35327
29826
29216
29642
35776A
35777A
35778A
35773A
35774A
35775A
35779
35780
35781
35772
36898
651033
35313
35682A
35315A
35683
35684A
35377
28534
27642
35319
35751
35479A
35321
35322
29193
650833
650832
36932
35952
27896A
28423
28424
28425
35350
650128
33263
33515A
36261

PRPRPNRRPRPRPNRRPRPNRRPRPNRRPWORRPRPRRPRERNNRNRRRRRRRREPRORRPRRPRRRERRERRLNRS

Cylinder (Incl. 2, 20, 72 & 80)
Dowel Pin

Washer

Governor Rod (Incl. 14 & 38)
Govemor Lever Clamp

Oil Seal

Crankshaft

Counterbalance Gear

Screw, 10-32 x 3/4"

Lock Nut, 10-32

Retaining Ring

Piston, Pin & Ring Set (Std.)
Piston, Pin & Ring Set (.010" OS)
Piston, Pin & Ring Set (.020" OS)
Piston & Pin Ass'y (Std.) (Incl. 43)

Piston & Pin Ass'y (.010" OS) (Incl. 43)
Piston & Pin Ass'y (.020" OS) (Incl. 43)

Ring Set (Std.)

Ring Set (.010" OS)

Ring Set (.020" OS)

Piston Pin Retaining Ring
Connecting Rod Assy (Incl. 47)
Connecting Rod Bolt

Valve Lifter

Camshaft (MCR)
Counterbalance Weight

* Cylinder Cover Gasket
Cylinder Cover (Incl.14,15,38,71,75)
Crankshaft Bushing

Qil Drain Plug

Qil Drain Plug

Oil Seal

Govemor Shaft

Washer

Governor Gear Assy
Governor Spooal

Retaining Ring

Screw, 1/4-20 x 1-3/16"
Screw, 1/4-20 x 1-11/16"

* Cylinder Head Gasket

* Rocker Arm Cover Gasket
* Valve Cover Gasket
Breather Body

Breather Element

Valve Cover

Breather Tube

Screw, 10-24 x 1/2"

* Carburetor To Intake Pipe Gasket
* Intake Pipe Gasket
Lubrication Decal



OHSK130-SBH-8220 Page 3 of 4
Engine Parts List #2

45

E,DT aros



OHSK130-SBH-8220 Page 4 of 4
Engine Parts List #2

Ref # Part Number Qty Description
72B 28534 1 Oil Drain Plug




